
Kent USA LA Series 

Parts List 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



CONTENTS Page 
PART LIST OF PLATE 1~1 

REFERENCE DRAWING OF PLATE 1~1 

PART LIST OF BED 1~1 

REFERENCE DRAWING OF BED 1~5 

PART LIST OF HEADSTOCK 1~2 

REFERENCE DRAWING OF HEADSTOCK 1~5 

PART LIST OF CARRIAGE 1~2 

REFERENCE DRAWING OF CARRIAGE 1~3 

PART LIST OF TAILSTOCK 1~1 

REFERENCE DRAWING OF TAILSTOCK 1~5 

PART LIST OF APRON 1~2 

REFERENCE DRAWING OF APRON 1~5 

PART LIST OF GEAR BOX 1~2 

REFERENCE DRAWING OF GEAR BOX 1~3 Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



PART LIST OF STEADY REST 1~1 

REFERENCE DRAWING OF STEADY REST 
(ψ30~ψ300) 

1~2 

PART LIST OF FOLLOW REST 1~1 

REFERENCE DRAWING OF FOLLOW REST 
(ψ30~ψ230) 

1~1 

PART LIST OF NAME PLATE 1~1 

REFERENCE DRAWING OF NAME PLATE 1~1 

PART LIST OF TAPER ATTACHMENT 1~1 

REFERENCE DRAWING OF TAPER 
ATTACHMENT 

1~1 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



PLATE 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



ITEM PART NO. PART NAME Q'TY

PART LIST OF PLATE
ITEM PART NO. PART NAME Q'TY

G900-1

01 411001196-34 Guarding for Headstock 1

02 411001204-06-34 Guarding for Headstock 1

03 M130670-30 Cover 1

04 CC-PU-260 Rollar 4

06 411000464 Collant Tank 1

07 411000920-1 Cover 1

10 411000571 Bracket 1

11 A610015-450 Cover for Chuck 1

12 A610024 Bracket 2

13 A610033 GUIDE 1

16 E610009 Cover 1

17 A610035 Bracket 1

20 E610012-25 Cover 1

26 411000541 Wire Stand Guide Way 1

26-2 411000542 Wire Stand Guide Way 1

26-3 411000546 Wire Stand Guide Way 1

27 411000520 Cover 2

28 411000525 Cover 1

30 411000471 Cover 1

56 411001080-1 Electric Cabinet 1

60 411001250 Gear box cover 1

61 411000433 Cover 1

62 A130371 Cover 1

63 411001180 Cover 1

64 411000231 Electric Cabinet 1

64-2 411000240 Cover 1

68 411001240 Cover 1

70 411000682 Washer 4

74 E200270 Bracket 1

75 L510330 Box 1

Z01 CAP08100 Socket head CAP Screw 2

Z02 WS-SP-M8 Spring Washer 8

Z04 WS-M8 Washer 8

Z06 WS-SP-M6 Spring Washer 20

Z07 WS-M6 Washer 14

Z09 BH0510 Screw 6

Z10 CAP0610 Socket head CAP Screw 14

Z11 CAP0618 Socket head CAP Screw 14

Z12 BH0508 Screw 22

Z13 CAP0820 Socket head CAP Screw 7

Z14 BH0608 Screw 6

Z16 CAP0620 Socket head CAP Screw 4

Z17 CAP0810 Socket head CAP Screw 1

Z18 HEX1670 Hex-head Bolt 1

Z21 NUT-M12 Nut 4

Z22 WS-SP-M12 Spring Washer 4

Z23 WS-M12 Washer 4

Z24 C100360 Pad 12

Z25 C100370 Rollar 4

Z26 6001-2RS Bearing 8

Z27 C100380 Shaft 4

Z28 CAP1045 Socket head CAP Screw 6

Z29 WS-M10 Washer 4

Z30 WS-SP-M10 Spring Washer 6

Z31 NUT-M10 Nut 10

Z32 BH0608 Screw 2

Z33 FH0410 Screw 2

Z34 CAP0610 Socket head CAP Screw 2

Z35 CAP0820 Socket head CAP Screw 4

Z36 WS-SP-M8 Spring Washer 4

Z37 WS-M8 Washer 10

Z38 CAP0615 Socket head CAP Screw 5

Z39 WS-SP-M6 Spring Washer 5

Z40 WS-M6 Washer 5

Z41 417000860 Plug 2

Z42 BH0610 Screw 2

Z43 510-006 Pipe 1

Z44 515-077-3 Tube Bundle 1

Z45 BST4-1"PT Screw 1

Z50 NUT-M16 Nut 1

Z51 NUT-M6 Nut 4

Z52 BH0612 Screw 4

 / 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



1
10

9 8

7
6

5

43

2

L2

L1

L3

6
7

5

10
1

9 8

2

43

A
-
3
6

0
-
3
-
A

R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 B

E
D

 P
L

A
T

E
 1

/1

A

L

L
2

B
L
3

S

L
1

C

O
N

O
F
F

L
A
M
P

L
O
W

W
A
Y

P
O
W
E
R

L
U
B

C
O
O
L
A
N
T

O
N

O
F
F

S
P
IN
D
L
E

B
R
A
K
E

S
P
IN
D
L
E

O
N

O
F
F

E
-S
T
O
P

1
6
5

5
1
0

M
1
1
5

9
0

L
1
8

2
3

6
7
0

H

2
1

5
2

3
9

6
7

1
0

1
3

7

1

3
0
0

3
7
5

3
2

2
3
0

M
2
9

L
53

H

7
7
.5

6
5
.5

5.
75

4
.7

5
4

4
.5

5
6
.5

7
7

6
6

5
5

4
5

4
4

3
0

2
8

2
6

2
4

2
3

2
2

2
0

1
9

1
8

1
6

1
1

1
1

1
1

1
1

1
B

E
1

B
E

9 32
1 4

B
D

8

16
2

9
1

5 1
6

19 64
6

423
3

211

4
1
6

85
19 32

1
6

8

3
2

1
6

23
11

3
2

1
3

3 8
167

1
5

32

8
2

16
4

1
3

3

4
8

8
16

7
1

5

1
0
4

5
2

8
0

4
0

7
2

6
4

7
6

3
6

3
2

3
8

9
2

8
8

9
6

4
6

4
4

4
8

1
2
0

1
1
2

1
1

6
0

5
6

2
2

3 1
6

1
1

1 8
1

1
3 8
 

1 4

4 8
2

2
3

2 41

2 4
2

2
2

3
1

3

21
1

1
7 1
6

1
1

3 4
5 8

3
3

4 87

2

2
4

3
1

1

1
6

7 8
1
9

1
8

8
3 42

9
.5

9
2
2

2
0

2
4

2
3

1
1

1
0

1
2

11
.5

2
8

2
6

3
0

1
4

1
3

1
5

IN

2
1

A
E

B
D

1
4

1
2

2
4 2

14

A
C

A
D

1
8

1
6

9
8

9
1
0

8
7

5
6

4
3

5
3

1
2

4 3

4 2
1

3
2

8

3
5

1
4

2
7

2 3

5 2
7

3
8

4

2
0

2
1
0

1
91

9
2
3

2
2

2
1
11

1
1

6
1

6
2

3
1

3
5

1
4

7 1

7
1 2

3
3

3
3

7
2

4

2
6

1
3

2
4

1
2

3
0

2
8

1
4

1
5

1
19
2

2
34
6

8

6
.5 1
3

3.
2

5

7
6

5
3

4
2

1
1.

25 1
0

2
.5

4
.5

4

9
8

5

9
.5

4
.7

5

2
.2

5

1 2

11
.5

5.
75

1
1

5
.5

6 1
2

2.
75

1
.5 3

M
M

5
3

4
2

1
1
0

9

1
8 97
2

3
6

7
.5 1
5

7 1
4

1
6 8

3
.7

5

1
.7

5

3
.5

6
4

3
2

1
0

2
0

1
9 1

9
32

1

2
2

1
1 1

8
0

4
0

7
6

3
8

8
8

4
4

D
P

3
1

2
9

7
8

6
1
0

1
2
0

3
0

1
56
0

1
3

2
6

2
4

1
2

1 32

2
8

1
4

1

1
0
4

5
2

9
6

4
8

1
1
2

5
6

1
.1

2
5

2
.2

5

1 2
1

2
.3

7
5

0
.2

5

0
.5

M
P

8
9

1
0

7
5

6
4

1
.3

7
5

2.
75

1.
25

2
.5

1
.5 3

2
.8

7
5

0
.6

2
5

0
.3

7
5

0.
75

1
.7

5

3
.5

1
.
6
2
5

3.
2

5
3

.7
5

0
.8

7
5

D
O

 N
O

T
 E

X
C

E
E
D

 2
3
0
 R

P
M

FO
R
 F

A
S
T
 P

O
S
IT

IO
N

A
T
T
E
N
T
IO

N
:

d
o
n
't
 c

h
an

g
e
 i
n
 o

p
e
ra

ti
n
g
  

4
.0

0
4

.0
0
9

.0
1
9

.0
3
8

.0
7
6

0
.1

2

0
.2

4

0
.4

8

0
.9

7

1
.9

5

1
2

3

.
0
8
0

.
0
4
0

.
0
2
0

.
0
1
0

.0
4
8

.0
2
4

.0
1
2

.
0
0
5

.0
0
6

IN
C
H

.0
9
6

.0
0
5

.0
1
0

.0
2
1

.0
4
2

.0
8
4

0
.1

5
0
.1

3
0
.1

2

0
.3

0

0
.6

0

1
.2

1

2
.4

3

0
.2

7

0
.5

4

1
.0

8

2
.1

6

0
.2

5

2
.0

3

1
.0

1

0
.5

0

9
5

8
6

7
1
0

.
0
6
4

.
0
3
2

.
0
1
6

.
0
0
8

.
0
0
4

1
=

2

A
C

A
D

A
E

B
D

B
E

A
C

A
D

A
E

B
D

B
E

.0
0
4

.0
0
4

.0
0
3

.0
0
3

.
0
0
3

.0
0
8

.0
0
8

.0
1
7

.0
3
5

.0
7
0

.0
1
6

.0
3
3

.0
6
7

.0
0
7

.0
0
6

.
0
0
6

.0
1
4

.0
1
3

.
0
1
2

.0
2
9

.0
5
9

.0
5
4

.0
2
7

.
0
2
5

.
0
5
1

0
.1

1
0
.1

0
0
.1

0
0
.0

9
0
.0

8
0
.0

8

0
.2

2

0
.4

4

0
.8

9

1
.7

9

0
.2

1

0
.4

2

0
.8

5

1
.7

0

0
.2

0

0
.4

0

1
.6

3

0
.8

1

1
.5

0
1
.3

7
1
.
2
9

0
.6

4
0
.6

8
0
.7

5

0
.3

2
0
.3

4
0
.3

7

0
.1

6
0
.1

7
0
.1

8

FE
E
D IN M

M

D
O

 N
O

T
 C

H
A
N

G
E
 L

E
V

E
R
S
 

W
H
IL

E
 S

P
IN

D
LE

 I
S
 R

U
N
N

IN
G

W
2

P

M
1

Q

W
1

R

M

N
1

N

LA
 3

4
 *

 1
2

0

CL-203-1 CL-203-1CL-203-1 CL-203-1

C

F

B

H

J

G

K
E

D

C
L
-2
0
3
-
1

C
L
-
2
0
3
-1

E

D

C

F

新
標
準
門

新
標
準
門

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



BED 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



ITEM PART NO. PART NAME Q'TY

PART LIST OF BED
ITEM PART NO. PART NAME Q'TY

G900-1Z

01 411000017-3.5M Bed 1

02 411000024 GAP 1

03 411000030 Rack 1

04 411000040 Rack 4

11 E101221 Pad 22

12 B100181 Leveling Bolt 22

13 411000277 Screw 22

14 B1000183 Nut 22

21 411035071 Feed rod 1

22 A130041-30 Cease Shaft 1

23 411000410 Dog 4

24 411000400 Bracket 2

25 411035080 Rod for Starting 1

26 411035061 Leader Screw 1

31 411000840 Washer 4

32 411000150 Motor Base 1

33 411000170 Shaft 2

34 411000161 Motor Base 1

35 411000180 Bolt 2

36 411000195 Pulley 1

37 411000200 Washer 5

41 411000090 Bracket 1

42 411000110 Cover 1

43 411000140 Shaft Cover 2

44 411000130 Block 2

45 411000120 Bushing 2

46 411000100 Space 2

81 411000300 Bracket 1

82 411000280 Bracket 1

83 411000290 Bracket 1

84 A330532 Pad 1

85 411000310 Washer 6

86 413000260 Chip Guard 1

87 413000270 Chip Guard 1

Z001 CAP0835 Socket head CAP Screw 22

Z002 PIN-SP-6X40 PIN 10

Z005 CAP1265 Socket head CAP Screw 1

Z006 NUT-M12 Nut 1

Z021 SET0810 Socket Headless SET Screw 4

Z022 CAP0880 Socket head CAP Screw 4

Z023 HC-3031-R60-2500L- Protective tube 1

Z024 SET0812 Socket Headless SET Screw 2

Z025 WS-SP-M6 Spring Washer 10

Z026 CAP0615 Socket head CAP Screw 8

Z031 NUT-M16 Nut 2

Z032 SET0810 Socket Headless SET Screw 2

Z033 CAP1670 Socket head CAP Screw 4

Z034 CAP1450 Socket head CAP Screw 4

Z035 WS-M14 Washer 4

Z036 MO-4P/30HP/220/440 Motor 1

Z037 WS-SP-M16 Spring Washer 9

Z038 CAP1635 Socket head CAP Screw 1

Z041 CAP0865 Socket head CAP Screw 2

Z042 CAP0835 Socket head CAP Screw 2

Z043 CAP0820 Socket head CAP Screw 6

Z044 TC50x68x10 Oil seal 1

Z045 6008 Bearing 2

Z047 TC32x47x10 OIL SEAL 2

Z048 6005 Bearing 4

Z049 51105 Bearing 2

Z050 NUT-M8 Nut 2

Z051 PIN-T-9x175 Awry PIN 2

Z053 CAP08100 Socket head CAP Screw 4

Z054 515-051 Spring 2

Z061 BH0615 Screw 2

Z066 CENA-03-2-110V-Q6 Lubrication 1

Z067 HB01-3/8x1000 Hight Pressure Flexible Hose 1

Z070 FIL-DB-1/4PTx1/4PT Fixed Oil Filter 1

Z076 HB01-3/8x850 Hight Pressure Flexible Hose 1

Z077 HB01-1/2x550 Hight Pressure Flexible Hose 1

Z078 509-2-013 Elbow Adapter 90 Degree 1

Z080 509-1-008 Straight Adapter 1

Z081 509-2-009 Elbow Adapter 90 Degree 3

Z082 HB01-3/8x7000 Hight Pressure Flexible Hose 1

Z083 515-013-6 Switch 1

Z084 509-1-009 Straight Adapter 1

Z086 509-1-013 Straight Adapter 1

Z090 MP-1/8HPx180L/220/ Cooling Pump 1

Z094 MP-1/4HPx220/440V/ Lubrication pump 1

Z095 509-F-001 4 Way Junction 1

Z096 509-2-009 Elbow Adapter 90 Degree 1

Z097 WS-SP-M16 Spring Washer 22

Z098 BS1-1/4"PT Screw 1

Z100 CAP1030 Socket head CAP Screw 2

Z101 WS-SP-M10 Spring Washer 6

Z102 CAP1050 Socket head CAP Screw 4

Z103 CAP0840 Socket head CAP Screw 2

Z104 WS-SP-M8 Spring Washer 2

Z105 OIL-S1/2 Plug 1

Z106 BH0615 Screw 8

Z108 OR-G70x3.1 O-Ring 1

Z110 OVG-10K-1/8PT Pressure Gauge 1

Z111 SET0825 Socket Headless SET Screw 22

Z112 509-A-003 STRAIGHT ADAPTER 1

Z113 509-1-006 STRAIGHT ADAPTER 1

 / 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



1
10

9 8

7
6

5

43

2

L2

L1

L3

6
7

5

10
1

9 8

2

43

新
標
準
門

新
標
準
門

A
-
3
6

0
-
3
-
A

C
L-
2
0
3
-
1

C
L
-
2
03
-
1

R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 B

E
D

  
1
/5

LA
 3

4
 *

 1
2

0

O
N

O
F
F

L
A
M
P

L
O
W

W
A
Y

P
O
W
E
R

L
U
B

C
O
O
L
A
N
T
O
N

O
F
F

S
P
IN
D
L
E

B
R
A
K
E

S
P
IN
D
L
E

O
N

O
F
F

E
-S
T
O
P

1
6
5

5
1
0

M
1
1
5

9
0

L
1
8

2
3

6
7
0

H

2
1

5
2

3
9

6
7

1
0

1
3

7

1 3
0
0

3
7
5

3
2

2
3
0

M
2
9

L
53

H

7
7
.5

6
5
.5

5.
7

5
4

.7
5

4
4
.5

5
6
.5

7
7

6
6

5
5

4
5

4
4

3
0

2
8

2
6

2
4

2
3

2
2

2
0

1
9

1
8

1
6

1
1

1
1

1
1

1
1

1
B
E

1

B
E

9 32
1 4

B
D

8

1
6

2
9

1

5 1
6

19 64
6

423
3

211

4
1
6

85
19 32

1
6

8

3
2

16
23

11

321
3

3 8
167

15 32

8
2

16
4

1
3

3

4
8

8
16

7
15

1
0
4

5
2

8
04
0

7
2

6
4

7
6

3
6

3
2

3
8

9
2

8
8

9
6

4
6

4
4

4
8

1
2
0

1
1
2

1
1

6
0

5
6

2
2

3 1
6

1
1

1 8
1

1
3 8
 

1 4

4 8
2

2
3

2 41

2 4
2

2
2

3
1

3

21
1

1
7 1
6

1
1

3 4
5 8

3
3

4 87

2

2
4

3
1

1

1
6

7 8
1
9

1
8

8
3 42

9
.5

9

2
2

2
0

2
4

2
3

1
1

1
0

1
2

1
1.

5

2
8

2
6

3
0

1
4

1
3

1
5

IN

2
1

A
E

B
D

1
4

1
2

2
4 2

14

A
C

A
D

1
8

1
6

9
8

9
1
0

8
7

5
6

4
3

5
3

1
2

4 3

4 2
1

3
2

8

3
5

1
4

2
7

2 3

5 2
7

3
8

4

2
0

2
1
0

1
91

9
2
3

2
2

2
1
11

1
1

6
1

6
2

3
1

3
5

1
4

7 1

7
1 2

3
3

3
3

7
2

4

2
6

1
3

2
4

1
2

3
0

2
8

1
4

1
5

1
19
2

2
3

4
6

8

6
.5 1
3

3.
2

5

7
6

5
3

4
2

1
1.

2
5

1
0

2
.5

4
.5

4
9

8
5

9
.5

4
.7

5

2
.2

5

1 2

11
.5

5.
7

5

1
1

5
.5

6 1
2

2.
75

1
.5 3

M
M

5
3

4
2

1
1
0

9

1
8 97
2

3
6

7
.5 1
5

7 1
4

1
6 8

3
.7

5

1
.7

5

3
.5

6
4

3
2

1
0

2
0

1
9 1

9
32

1

2
2

1
1 1

8
0 4
0

7
6

3
8

8
8

4
4

D
P

3
1

2
9

7
8

6
1
0

1
2
0

3
0

1
56
0

1
3

2
6

2
4

1
2

1 32

2
8

1
4

1

1
0
4

5
2

9
6

4
8

1
1
2

5
6

1
.1

2
5

2.
25

1 2
1

2
.3

7
5

0
.2

5

0
.5

M
P

8
9

1
0

7
5

6
4

1
.3

7
5

2.
75

1.
2

5

2
.5

1
.5 3

2
.8

7
5

0
.6

2
5

0
.3

7
5

0.
7

5

1.
75

3
.5

1
.6

2
5

3
.2

5
3

.7
5

0
.
8
7
5

D
O

 N
O

T
 E

X
C

E
E
D

 2
3
0
 R

P
M

F
O

R
 F

A
S

T
 P

O
S
IT

IO
N

A
T
T
E
N
T
IO

N
:

d
o
n
't
 c

h
an

g
e
 i
n
 o

p
e
ra

ti
n
g
  

4
.0

0
4

.0
0
9

.0
1
9

.0
3
8

.0
7
6

0
.1

2

0
.2

4

0
.4

8

0
.9

7

1
.9

5

1
2

3

.0
8
0

.0
4
0

.0
2
0

.0
1
0

.0
4
8

.0
2
4

.0
1
2

.0
0
5

.0
0
6

IN
C
H

.0
9
6

.0
0
5

.0
1
0

.0
2
1

.0
4
2

.0
8
4

0
.1

5
0
.1

3
0
.
1
2

0
.3

0

0
.6

0

1
.2

1

2
.4

3

0
.2

7

0
.5

4

1
.0

8

2
.1

6

0
.
2
5

2
.
0
3

1
.0

1

0
.
5
0

9
5

8
6

7
1
0

.0
6
4

.0
3
2

.0
1
6

.0
0
8

.0
0
4

1
=

2

A
C

A
D

A
E

B
D

B
E

A
C

A
D

A
E

B
D

B
E

.
0
0
4

.0
0
4

.0
0
3

.
0
0
3

.0
0
3

.
0
0
8

.0
0
8

.
0
1
7

.
0
3
5

.
0
7
0

.0
1
6

.0
3
3

.0
6
7

.0
0
7

.
0
0
6

.0
0
6

.0
1
4

.
0
1
3

.0
1
2

.0
2
9

.0
5
9

.
0
5
4

.
0
2
7

.0
2
5

.0
5
1

0
.1

1
0
.1

0
0
.
1
0

0
.0

9
0
.0

8
0
.0

8

0
.2

2

0
.4

4

0
.8

9

1
.
7
9

0
.2

1

0
.4

2

0
.8

5

1
.7

0

0
.
2
0

0
.
4
0

1
.6

3

0
.
8
1

1
.5

0
1
.
3
7

1
.2

9

0
.6

4
0
.6

8
0
.7

5

0
.3

2
0
.3

4
0
.3

7

0
.1

6
0
.1

7
0
.1

8

F
E
E
D IN M

M

D
O

 N
O
T
 C

H
A
N

G
E
 L

E
V
E
R

S
 

W
H

IL
E
 S

P
IN

D
LE

 I
S
 R

U
N

N
IN

G

E

D

C

F

W
2

P

M
1

Q

W
1

R

M

N
1

N

C

F

B

H

J

G

K
E

D

CL-203-1 CL-203-1CL-203-1 CL-203-1

A

B

L
1

L
2

L
3

L

S

C

W

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 B

E
D

 2
/5

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 B

E
D

 3
/5

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



REFERENCE DRAWING OF BED 4/5

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



REFERENCE DRAWING OF BED 5/5

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



HEADSTOCK 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



ITEM PART NO. PART NAME Q'TY

PART LIST OF HEADSTOCK
ITEM PART NO. PART NAME Q'TY

G900-2

01 412220010-A440 Headstock 1

02 412000023 Upper cover of Headstock 1

03 OV30510 Cover For Headstock 1

04 412090051 Shaft 1

05 412220048 spindle 1

06 412000080 Space 1

07 412000081 Space 1

08 412000101 Bushing 1

09 412001370 Pulley 1

10 412000120 Gear 1

11 412000130 Shaft 1

13 412000150 Gear 1

14 412000160 Gear 2

15 412000170 Cover 1

16 412000180-2 Shaft 1

17 412000190 Gear 1

18 412000200 Gear 1

19 412000210 Gear 1

20 412000220 Gear 1

21 412000230 Gear 1

23 412000260 Cover 1

24 C200220 Gear Shaft 1

25 412000280 Gear 1

26 412000290 Gear 1

28 412000310 Shaft 1

29 C200240 Gear 1

30 C200230 Gear 1

31 412000340 Gear 1

32 412220370 Lock Nut 1

33 412220380 Lock Nut 1

34 C222250 Gear 1

35 C222260 Gear 1

36 412220392 Cover 1

37 412220402 Cover 1

38 412000420 Shaft 1

39 A230290 Gear 1

40 412210440 Gear 1

41 412000450 Cover 3

42 412000470 Gear 1

43 412000460 Shaft 1

44 OV30511 Lock pad 1

45 412000490 Shaft 1

46 412220500 Gear 1

47 412000510 Gear 1

48 412000520 Gear 1

49 412000531 Shaft 1

50 412000541 Gear 1

51 412000551 Gear 1

52 412000560 Bushing 1

54 412000591 Lever Boss 2

55 412000610 Lever 2

56 412000620 Bushing 1

57 412000630 Bushong 1

58 412000640 Rocker Arm 2

59 412000650 Shaft 2

60 412000660 Rocker Arm 2

61 412000670 Rocker Arm 2

62 412000680 Fork 1

63 412000690 Fork 1

64 412000700 Bushing 1

65 412220710 Shaft 1

66 412000720 Rocker Arm 1

67 412000730 Fork 1

68 412000740 Collar 1

69 412000750 Bushing 2

70 412220780 Rocker Arm 2

71 412000790 Head Base 2

72 412000810 Fork 2

74 412000241 Space 1

75 412000601 Lever 3

76 412000880 Washer 4

77 412000800 Plug 4

82 A230411-06 Flange 1

83 412111220 Collar 2

84 412221110 Plug 1

85 412221204 Centers Sleeve 1

90 417500820 Bracket 1

91 417000740 Gear 1

92 417000841 Washer 1

93 417000772 Gear 1

94 417000770 Gear 1

95 417000780 Shaft 2

96 417000790 Nut 2

97 417000800 Space 1

98 D400320 Washer 1

 / 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



ITEM PART NO. PART NAME Q'TY

PART LIST OF HEADSTOCK
ITEM PART NO. PART NAME Q'TY

G900-2-1

Z01 KEY2R18x11x190 Key 1

Z02 KEY2R10x8x20 Key 3

Z03 KEY2R12x8x65 Key 1

Z04 KEY2R10x8x45 Bearing 2

Z05 KEY2R10x8x25 Key 2

Z06 KEY2R8x7x30 Key 1

Z07 KEY2R10x8x65 Key 4

Z08 KEY2R10x8x80 Key 2

Z09 SET0810 Socket Headless SET Screw 2

Z10 CAP1050 Socket head CAP Screw 4

Z11 KEY2R10x8x40 Key 6

Z12 OR-G75x3.1 O-Ring 6

Z13 KEY2R10x8x25 Key 2

Z14 CAP0815 Socket head CAP Screw 3

Z15 511-1.0x08-15 Spring 2

Z16 OR-G50x3.1 O-Ring 2

Z17 SET1010 Socket Headless SET Screw 9

Z18 SET0610 Socket Headless SET Screw 4

Z19 6208 Bearing 15

Z20 51108 Bearing 2

Z21 CAP1030 Socket head CAP Screw 9

Z22 32040 Bearing 1

Z23 32038 Bearing 1

Z24 RTW80 Snap Ring 3

Z26 OW-29 Oil Detector 2

Z27 CAP0825 Socket head CAP Screw 8

Z30 STW48 Snap Ring 3

Z32 STW65 Snap Ring 3

Z33 STW78 Snap Ring 1

Z34 BALL-5/16 Steel Ball 6

Z37 STW38 Snap Ring 1

Z38 STW45 Snap Ring 2

Z39 STW40 Snap Ring 3

Z41 NUT-YSRM35x1.5P Nut 2

Z42 6207 Bearing 1

Z43 TC35X72X10 OIL SEAL 1

Z44 STW25 Snap Ring 1

Z45 PIN-SP-5x20 PIN 3

Z46 PIN-SP-8x80 Pin 3

Z47 TC30x42x8 OIL SEAL 5

Z50 6008 Bearing 4

Z52 TC40X55X8 Oil Seal 1

Z53 ESB-200C Electromagnetic Brake 1

Z54 CAP1040 Socket head CAP Screw 8

Z56 TC40x60x10 Oil seal 1

Z57 WS-6208 Washer 4

Z58 OR-G130x3.1 O-Ring 1

Z60 OR-Q4.5 O-Ring 1

Z62 OR-G40x3.1 O-Ring 3

Z63 CAP1025 Socket head CAP Screw 10

Z64 WS-SP-M10 Spring Washer 6

Z65 MT6 Spindle Center 1

Z66 OR-Q3 O-Ring 3

Z67 CAP1045 Socket head CAP Screw 4

Z68 OR-P14X2.4 O-RING 2

Z69 BS1/8"PT Screw 1

Z70 KEY2R18x11x60 Key 2

Z71 CAP0885 Socket head CAP Screw 8

Z72 OR-G63x3.1 O-RING 1

Z73 SET0812 Socket Headless SET Screw 1

Z74 RTW68 Snap Ring 1

Z75 KEY2R12X8X80 Key 2

Z76 SET1620 Socket Headless SET Screw 1

Z77 CAP2080 Socket head CAP Screw 4

Z78 WS-SP-M20 Spring Washer 4

Z78 SET1025 Socket Headless SET Screw 5

Z79 OR-G25x3.1 O-Ring 2

Z80 CAP0820 Socket head CAP Screw 3

Z81 SET1030 Socket Headless SET Screw 2

Z82 CAP1240 Socket head CAP Screw 4

Z83 WS-SP-M8 Spring Washer 1

Z84 RTW55 Snap Ring 2

Z85 STW30 Snap Ring 2

Z86 6006ZZ Bearing 4

Z87 WS-SP-M24 Washer 1

Z88 CAP24120 Socket head CAP Screw 1

 / 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



K

J

H

G

F

C

B

E

D

A

L

REFERENCE DRAWING OF HEADSTOCK 1/5

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



W
2

P

M
1

Q

W
1

R

M

N
1 N

F

R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 H

E
A

D
S

T
O

C
K

 2
/5

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



C

J

F

W
2

P

M
1

Q

W
1

R

M

N
1 N

R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 H

E
A

D
S

T
O

C
K

 3
/5

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



C

J

F

W
2

P

M
1

Q

W
1

R

M

N
1 N

R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 H

E
A

D
S

T
O

C
K

 4
/5

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



B

J

K

F

G

A

C
H

W
2

P

M
1

Q

W
1

R

M

N
1 N

R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 H

E
A

D
S

T
O

C
K

 5
/5

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



CARRIAGE 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



ITEM PART NO. PART NAME Q'TY

PART LIST OF CARRIAGE
ITEM PART NO. PART NAME Q'TY

G900-3

01 313000015L Carriage 1

02 413000022 Carriage 1

03 413000030 Lever 1

04 413000040 Shaft 1

05 413000050 Lock Nut 1

06 413000061 Dial Ring 1

07 413000070 Bracket 1

08 A330070 Gear 1

09 413000095 Screw 1

10 413000100 Fixed for Nut 1

13 413000132 Wiper 1

14 413000140 GIB 1

15 413000150 Pad 1

16 413000171 Pad 1

17 413000181 GIB 1

18 413000190 Adjust Pad 1

19 413000200 Lock Nut 4

20 413000210 Pad 1

21 413000220 Cover 1

22 413000231 Clamping Pad 1

23 413000240 Washer 1

24 413000260 Chip Guard 2

25 413000270 Chip Guard 2

28 413000380 Cover 1

29 413000361 Hose 1

33 413000102 Spacer 1

34 413000133 Wiper 1

36 413000160 Pad 1

39 413000110 Bearing Base 1

42 413000253-34 Dial Base 1

43 413000920 Spacer 1

44 41300640 Space 1

45 412111220 Collar 2

46 414000220 Wiper 2

47 414000230 Wiper 2

48 413000120 Cover 1

Z02 CAP0825 Socket head CAP Screw 2

Z03 CAP0835 Socket head CAP Screw 4

Z05 CAP1650 Socket head CAP Screw 4

Z06 CAP16140 Socket head CAP Screw 1

Z07 BS1/8"PT Screw 1

Z08 OR-P16x2.4 O-Ring 1

Z09 NUT-YSRM20x1.0P Nut 1

Z10 51104 Bearing 4

Z11 CAP0840 Socket head CAP Screw 3

Z12 STW30 Snap Ring 1

Z13 RNA4905 Bearing 1

Z14 TC30x42x8 OIL SEAL 1

Z15 BH0510 Screw 6

Z16 WS-6206 Washer 1

Z17 KEY2R3x3x15 Key 1

Z18 KEY2R6x6x20 Key 1

Z20 CAP1025 Socket head CAP Screw 1

Z22 BH0616 Screw 37

Z23 CAP0515 Socket head CAP Screw 4

Z24 HA01-3/8x72" Coolant Tube 1

Z25 LA-TOP-SLTE-T1 Precision Compound Tool Post 1

Z27 TG1.5x36x770 Turcite-B 4

Z28 TG1.5x23x1000 Turcite-B 1

Z29 HEX0850 Hex-head Bolt 1

Z30 HEX0830 Hex-head Bolt 1

Z31 NUT-M8 Nut 2

Z32 OIL-PKD-6 3 Way Junction 1

Z34 OIL-PH-601 Elbow Connector 2

Z36 PL-3GE3527001436-2 Halogen work light 1

Z37 HB05-Q4 Oil Pipe 1

Z38 CAP0615 Socket head CAP Screw 1

Z39 515-045 NIPPLE 1

Z40 KEY2R6x6x100 Key 1

Z41 KEY2R6x6x50 Key 1

Z42 CAP1235 Socket head CAP Screw 8

Z43 CAP1250 Socket head CAP Screw 4

Z44 SET0830 Socket Headless SET Screw 1

Z45 SET0625 Socket Headless SET Screw 1

Z46 CAP0815 Socket head CAP Screw 4

Z47 WS-SP-M8 Spring Washer 4

Z48 413200440 Screw 1

Z49 CAP0830 Socket head CAP Screw 2

Z50 SET1620 Socket Headless SET Screw 2

 / 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



ITEM PART NO. PART NAME Q'TY

PART LIST OF CARRIAGE
ITEM PART NO. PART NAME Q'TY

G900-3A1

30 413000490 Guadring 1

31 413000480 Guadring 1

32 413000673 Cover 1

35 41300653-24 Cover 1

37 413000370 Electric Cabinet 1

40 413000601 Base for Light 1

 / 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 C

A
R

R
I
A

G
E

 1
/3

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 C

A
R

R
I
A

G
E

 2
/3

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 C

A
R

R
I
A

G
E

 3
/3

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



TAILSTOCK 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



ITEM PART NO. PART NAME Q'TY

PART LIST OF TAILSTOCK
ITEM PART NO. PART NAME Q'TY

G900-4

01 E420042-125 Tailstock 1

02 C434023 Tailstock Base 1

03 D400220 Tapered Wedge 1

04 414000380 Collar 2

05 414000272 Lock pad 2

06 NUT-1" Nut 2

07 TB1"x12" Bolt 2

08 414000061 Lock Sleeve 2

09 E430010 Washer 2

10 E430020 Bolt 2

11 B400330 Cover 1

12 414000101 Shaft Key 1

13 C400280 Center 1

14 414000220 Wiper 2

15 414000230 Wiper 2

16 E430030 Shaft 1

17 414000092 Nut 1

18 414000085 Screw 1

19 E430040 Socket head CAP Screw 1

20 414000420 Name Plate 1

21 414000111 Gearshift Box 1

22 414000121 Cover 1

23 414000131 Cover 1

24 414000141 Shaft 1

25 414000150 Gear 1

26 414000160 Gear 1

27 414000170 Shaft 1

28 414000180 Gear 1

29 414000191 Cover 1

30 414000200 Dial Ring 1

31 414000211 Wrench Wheel 1

32 413000300 Lever 1

33 414000360 Washer 1

34 417000480 Handle 1

35 417000490 Lever Boss 1

36 417000500 Bushing 1

37 414000261 Rocker Arm 1

38 D400320 Washer 2

41 C400120 Shaft 1

42 C400130 Bracket 1

43 C400141 Bushing 1

44 411000310 Washer 5

45 41400440 Nut 1

46 417000480 Handle 1

47 417000490 Lever Boss 1

Z01 SET1240 Socket Headless SET Screw 2

Z02 CAP1045 Socket head CAP Screw 2

Z03 CAP1085 Socket head CAP Screw 3

Z04 BH0512 Screw 8

Z05 CAP0820 Socket head CAP Screw 5

Z06 CAP1025 Socket head CAP Screw 4

Z07 TC125x145x12 OIL SEAL 1

Z08 CAP08120 Socket head CAP Screw 4

Z09 CAP1635 Socket head CAP Screw 1

Z11 51106 Bearing 2

Z12 NUT-YSRM30x1.5P Nut 1

Z13 KEY2R5x5x12 Key 1

Z14 KEY2R5x5x40 Key 1

Z15 6004 Bearing 1

Z16 CAP0825 Socket head CAP Screw 4

Z17 SET0610 Socket Headless SET Screw 3

Z18 STW16 Snap Ring 2

Z19 CAP0820 Socket head CAP Screw 1

Z20 TC20x30x5 Oil Seal 1

Z21 OR-G25x3.1 O-Ring 1

Z22 WS-M8 Washer 4

Z23 WS-SP-M8 Spring Washer 4

Z24 SET0812 Socket Headless SET Screw 1

Z25 OIL-S1/2 Plug 1

Z26 CAP0620 Socket head CAP Screw 2

Z27 CAP1065 Socket head CAP Screw 4

Z28 SET1010 Socket Headless SET Screw 1

Z29 SET1025 Socket Headless SET Screw 1

Z31 OIL-PH-401 Elbow Connector 4

Z32 CLA-8 Lubrication 1

Z33 HB05-Q4 Oil Pipe 1

Z34 BH0410 Screw 9

Z35 515-033 Clamp 9

Z38 CAP0630 Socket head CAP Screw 4

Z41 NUT-M12 Nut 1

Z42 BALL-5/16 Steel Ball 1

Z43 511-1.0x08-15 Spring 1

Z44 D430080 Screw 1

Z45 KEY2R5x5x20 Key 1

Z46 CAP0620 Socket head CAP Screw 1

Z47 509-F-002 4 Way Junction 1

Z48 CAP0516 Socket head CAP Screw 1

Z49 OIL-PKD-4 3 Way Junction 1

Z50 CAP0816 Socket head CAP Screw 8

Z51 WS-SP-M16 Spring Washer 1

Z52 CAP0616 Socket head CAP Screw 1

Z53 SET1020 Socket Headless SET Screw 1

Z54 CAP0616 Socket head CAP Screw 1

Z55 TG1.5x19x500 Turcite-B 1

 / 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 T

A
I
L

S
T

O
C

K
 1

/5

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 T

A
I
L

S
T

O
C

K
 2

/5

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



REFERENCE DRAWING OF TAILSTOCK 3/5

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 T

A
I
L

S
T

O
C

K
 4

/5

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



REFERENCE DRAWING OF TAILSTOCK 5/5

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



APRON 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



ITEM PART NO. PART NAME Q'TY

PART LIST OF APRON
ITEM PART NO. PART NAME Q'TY

G900-5

01 315000010 Apron 1

02 415000020 Cover 1

03 415000030 Shaft 1

04 415000040 Gear 1

05 415000050 Shaft Cover 1

06 415000060 Shaft 1

07 415000070 Shaft 1

08 415000080 Gear 1

09 415000090 Worm Gear 1

10 415000100 Clutch Gear 1

11 415000110 Gear 1

12 415000120 Shaft 1

13 415000130 Gear 1

14 415000140 Shaft Cover 1

15 415000150 Gear 1

16 415000160 Shaft 1

17 415000170 Gear 1

19 415000190 Gear 1

20 415000200 Space 2

23 415000230 Shaft Cover 1

24 415000241 Cover 1

25 415000251 Collar 1

26 415000261 WORM 1

27 415000271 Bushing 1

28 415000280 Gear 1

31 415000310 Gear 1

32 415000320 Shaft Cover 1

33 415000330 Wrench Wheel 1

34 415000343 Dial Ring 1

35 415000350 Shaft 1

37 415000370 Handle 1

38 415000380 Head Base 1

39 415000390 Shaft 1

40 415000400 Block 1

41 415000411 Base for Nut 1

42 415020420 Nut 1

43 415000430 Tapered Wedge 1

44 415000442 Cover 1

46 415000462 Pull Rod 1

48 A530610 Rotating Seat 1

49 415000490 Bushing 1

50 415000500 Fork 1

51 415000512 BUSHING L3 1

52 415000521 Shaft 1

53 415000531 Fork 1

54 415000540 Pin 1

55 A530370 Bushing 2

56 415000560 Shaft Cover 2

57 415000570 Shaft Cover 1

58 415000580 Bushing 1

59 415000590 Key 1

60 415000600 Stare Lever 1

61 415000610 Handle 1

63 415000700 Copper Lining 1

64 415000690 Space 1

68 415000680 Handle 1

69 415000800 Cover 1

70 417000490 Lever Boss 1

71 415200810 THREADING INDICATER 1

72 A330300 Bracket 1

 / 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



ITEM PART NO. PART NAME Q'TY

PART LIST OF APRON
ITEM PART NO. PART NAME Q'TY

G900-5-1

Z01 MF-1/2HP/220/440V/ Motor 1

Z02 TC40x55x8 Oil Seal 2

Z03 6204 Bearing 2

Z04 6005 Bearing 2

Z05 6006 Bearing 8

Z06 6206 Bearing 2

Z07 6004-2RS Bearing 2

Z08 6207-2RS Bearing 1

Z09 RNA49/32 Bearing 1

Z10 STW35 Snap Ring 1

Z11 STW30 Snap Ring 5

Z12 STW20 O-Ring 1

Z13 6008 Bearing 2

Z14 TC20x30x5 Oil Seal 1

Z15 OR-P16x2.4 O-Ring 1

Z16 OR-G25x3.1 O-Ring 1

Z17 OR-G75x3.1 O-Ring 2

Z18 OR-G90x3.1 O-Ring 1

Z19 OR-G70x3.1 O-Ring 1

Z20 OR-G50x3.1 O-Ring 1

Z21 51205 Bearing 2

Z22 OW-29 Oil Detector 1

Z23 OIL-S3/4 Oil Plug 1

Z24 KEY2R6x6x29 Key 1

Z25 KEY2R6x6x40 Key 1

Z26 PIN-SB-8x20 PIN 2

Z27 CAP0815 Socket head CAP Screw 12

Z28 CAP0620 Socket head CAP Screw 18

Z29 SET0610 Socket Headless SET Screw 5

Z30 SET0810 Socket Headless SET Screw 2

Z31 SET1020 Socket Headless SET Screw 3

Z34 NKA2.5 clutch 1

Z35 TC30x42x8 OIL SEAL 1

Z36 OR-G65x3.1 O-Ring 1

Z37 STW32 Snap Ring 1

Z38 CAP0835 Socket head CAP Screw 4

Z39 CAP0635 Socket head CAP Screw 3

Z40 CAP0820 Socket head CAP Screw 4

Z42 SET1010 Socket Headless SET Screw 3

Z43 511-1.0x08 Spring 7

Z44 BALL-5/16 Steel Ball 6

Z45 6305 Bearing 1

Z46 NA4905 Bearing 2

Z47 KEY2R8x7x40 Key 1

Z48 STW42 Snap Ring 1

Z49 NUT-M16 Nut 1

Z50 WS-SP-M16 Spring Washer 1

Z51 PIN-SP-6x60 Pin 2

Z53 CAP0825 Socket head CAP Screw 5

Z54 SET0815 Socket Headless SET Screw 2

Z55 413000300 Lever 1

Z56 A1-1140-28-M12 Knob 1

Z57 CAP0830 Socket head CAP Screw 4

Z58 WS-SP-M8 Spring Washer 9

Z59 CAP0875 Socket head CAP Screw 1

Z61 CAP0855 Socket head CAP Screw 2

Z62 WS-SP-M6 Spring Washer 8

Z63 CAP0618 Socket head CAP Screw 3

Z64 PIN-SP-8x40 PIN 1

Z65 511-2.0x30.5-470 Spring 1

Z66 TC30x55x10 OIL SEAL 1

Z67 SET0516 Socket Headless SET Screw 2

Z68 CAP0816 Socket head CAP Screw 4

 / 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 A

P
R

O
N

 1
/5

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 A

P
R

O
N

 2
/5

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 A

P
R

O
N

 3
/5

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 A

P
R

O
N

 4
/5

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 A

P
R

O
N

 5
/5

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



GEAR BOX 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



ITEM PART NO. PART NAME Q'TY

PART LIST OF GEAR BOX
ITEM PART NO. PART NAME Q'TY

G900-7

01 A720010 Gear box cover 1

02 417000020 Gear box cover 1

03 417000040 Bushing 1

04 417000030 Gear box cover 1

05 417000050 Shaft 1

06 417000060 Gear 1

07 417000070 Shaft 1

08 417000080 Gear 1

09 417000090 Shaft Cover 1

10 417000100 Shaft Cover 5

11 417000110 Shaft 1

12 417000120 Gear 1

13 417000130 Gear 1

14 417000140 Shaft 1

15 417020150 Gear 1

16 417000161 Gear 1

17 417000170 Gear 1

18 417000180 Gear 1

19 417000190 Gear 1

20 417000200 Gear 1

21 417020210 Gear 1

22 417000220 Shaft 1

23 417000230 Gear 1

24 417000240 Shaft 1

25 417000250 Gear 1

26 417020260 Gear 1

27 417000271 Gear 1

28 417000270 Gear 1

29 417000280 Shaft 1

30 417000292 Gear 1

31 417000300 Gear 1

32 417000310 Gear 1

33 417000320 Gear 1

34 417000330 Gear 1

35 417000340 Shaft 1

36 417000350 Gear 1

37 417000360 Gear 1

38 417000370 Shaft 1

39 417000380 Cover 1

40 417000390 Shaft 1

41 417000400 Cam 1

42 417000410 Worm Gear 1

43 417000420 Spacer 1

44 417000430 Shaft 1

45 417000440 Fork 5

46 417000450 Pin 5

47 417000460 Shaft 1

48 417000470 Shaft 1

49 417000480 Handle 6

50 417000490 Lever Boss 4

51 417000500 Bushing 4

52 417000510 Rocker Arm 1

53 417000520 Fork 2

54 417000530 Shaft 1

55 417000540 Slide 2

56 417000550 Rocker Arm 1

57 417000560 Worm Gear 1

58 417000570 Clamping Pad 1

59 417000580 Gear 1

60 417000590 Name Plate 1

61 417000600 Lever Boss 1

62 417000610 Shaft 1

63 417000620 Bushing 1

64 417000630 Gear 1

65 417000860 Plug 3

66 417000291 Gear 1

79 417000830 Space 1

80 417000840 Washer 1

81 417000740 Gear 1

82 417000930 Bushing 1

83 417000681 Shaft 1

84 417000690 Base 1

85 417000700 Turn receive seat 1

86 417000710 Fixed Base 1

87 417000721 Lever 1

94 417000950 Dog 1

 / 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



ITEM PART NO. PART NAME Q'TY

PART LIST OF GEAR BOX
ITEM PART NO. PART NAME Q'TY

G900-7-1

Z01 OR-G65x3.1 O-Ring 1

Z02 OW-29 Oil Detector 1

Z03 6007ZZ Bearing 2

Z04 6206 Bearing 7

Z05 E32008J Bearing 2

Z06 RNA4908 Bearing 1

Z07 RNA4905 Bearing 4

Z08 RNA4910 Bearing 3

Z09 6009-2RS Bearing 1

Z10 6305 Bearing 1

Z11 STW35 Snap Ring 4

Z12 STW38 Snap Ring 1

Z14 NUT-YSFM40x1.5P Nut 1

Z15 OR-G60x3.1 O-RING 1

Z16 STW28 Snap Ring 1

Z17 TC20x30x5 Oil Seal 3

Z18 KEY2R8x7x40 Key 2

Z19 KEY2R8x7x45 Key 1

Z20 KEY2R8x7x110 Key 1

Z21 KEY2R6x6x25 Key 1

Z22 CAP0825 Socket head CAP Screw 6

Z23 CAP0820 Socket head CAP Screw 8

Z24 CAP1250 Socket head CAP Screw 4

Z25 CAP0830 Socket head CAP Screw 7

Z26 CAP0620 Socket head CAP Screw 5

Z27 SET0815 Socket Headless SET Screw 4

Z28 BALL-5/16 Steel Ball 5

Z29 511-1.0x08 Spring 5

Z30 WS-M12 Washer 4

Z31 OIL-S3/4 Oil Plug 1

Z32 PIN-T-6x64 Awry PIN 2

Z33 TC45x60x8 Oil seal 1

Z34 STW45 Snap Ring 1

Z35 SET1020 Socket Headless SET Screw 1

Z37 OR-G25x3.1 O-Ring 1

Z39 CAP0616 Socket head CAP Screw 4

Z40 CAP0816 Socket head CAP Screw 4

Z41 RTW62 Snap Ring 4

Z42 51105 Bearing 2

Z43 A1-1140-28-M12 Knob 1

Z44 KEY2R6x6x30 Key 1

Z45 CAP0610 Socket head CAP Screw 2

Z46 BH0510 Screw 4

Z47 SET1010 Socket Headless SET Screw 4

Z48 SET0820 Socket Headless SET Screw 5

Z49 SET0812 Socket Headless SET Screw 3

 / 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 G

E
A

R
 B

O
X

 1
/3

1
5
.
0
0
0
0

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



15. 0000

REFERENCE DRAWING OF GEAR BOX 2/3

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



6
7

5

10
1

9 8

2

43

6
7

5

10
1

9 8

2

43

R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 G

E
A

R
 B

O
X

 3
/3

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



STEADY REST 

(ψ30~ψ300) 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



ITEM PART NO. PART NAME Q'TY

PART LIST OF STEADY REST
ITEM PART NO. PART NAME Q'TY

G900-8AS

01 E800210 Upper Base for Steady Rest 1

02 E834220 Under Base for Steady Rest 1

03 414000272 Lock pad 1

04 D400320 Washer 1

05 TB1"x6" Bolt 1

06 418000100 Bolt 1

07 412000880 Washer 1

21 D800170 Nut 3

22 C8000061 Cover 3

23 C8000052 Screw 3

24 C8000047 Mandre 3

25 C800120 Location-Pin 3

26 E800170 Socket Head CAP Screws 3

27 F8000190 Pin 3

28 C840020 Washer 3

29 418000091 Shaft 1

Z01 NUT-M20 Nut 1

Z02 CAP1695 Socket head CAP Screw 1

Z03 NUT-1" Nut 1

Z04 WS-SP-M20 Spring Washer 1

Z05 WS-M16 Washer 1

Z21 PIN-T-5x50 Awry PIN 3

Z22 CAP0825 Socket head CAP Screw 9

Z23 51103 Bearing 3

Z24 NURT30R Bearing 3

Z25 AS3047 Space 6

Z26 OILM-1/8PT Plug 3

Z27 CAP0520 Socket head CAP Screw 6

Z28 NUT-M10 Nut 3

Z29 SET0610 Socket Headless SET Screw 3

Z30 WS-SP-M5 Spring Washer 6

Z31 CAP0625 Socket head CAP Screw 3

Z32 WS-SP-M30 Washer 1

 / 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



Ø3
0

Ø300

(Ø30~Ø300)

REFERENCE DRAWING OF STEADY REST 1/2

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



(Ø30~Ø300)

REFERENCE DRAWING OF STEADY REST 2/2

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



FOLLOW REST 

(ψ30~ψ230) 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



ITEM PART NO. PART NAME Q'TY

PART LIST OF FOLLOW REST
ITEM PART NO. PART NAME Q'TY

G900-8B

1 OV20227 Follow Rest 1

2 418000050 Screw 2

3 418000064 MANDRE 2

4 418000040 Cover 2

5 418000030 Wrench 2

6 418080070 PLUG 2

7 418000080 Bolt 2

Z01 CAP1660 Socket head CAP Screw 2

Z02 CAP0818 Socket head CAP Screw 2

Z03 CAP0825 Socket head CAP Screw 6

Z04 NUT-M12 Nut 2

Z05 SET0508 Socket Headless SET Screw 4

 / 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 F

O
L

L
O

W
 R

E
S

T
 1

/1

Ø
23
0

Ø
30

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



NAME PLATE 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



ITEM PART NO. PART NAME Q'TY

PART LIST OF NAME PLATE
ITEM PART NO. PART NAME Q'TY

G900-9B

01 4910010-34-120 Name Plate 1

02 412221050-34 Spindle Speed Name plate 1

03 412001310 Name Plate 1

04 417000890-3 Name plate 1

05 417000920-1 Name plate 1

06 41500641-1 Name plate 1

07 413110470-1 Name plate 1

10 CE0068 Name plate 1

12 CE00001 Name Plate 1

13 CE00004 Name Plate 1

14 CE00006 Name plate 1

15 CE00009 Name plate 1

16 CE00010 Name plate 1

17 CE00013 Name plate 1

20 CE00104-2A Name plate 1

22 CE00005 Name plate 1

23 CE00044 Name plate 1

24 CE00090 Name plate 1

25 414000410 Name Plate 1

26 CE00047 Name plate 1

27 CE00095-R Name plate 1

28 CE00049 Name Plate 1

 / 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



1
10

9 8

7
6

5

43

2

L2

L1

L3

6
7

5

10
1

9 8

2

43

O
N

O
F
F

L
A

M
P

L
O

W
W

A
Y

P
O

W
E

R
L

U
B

C
O

O
L

A
N

T

O
N

O
F
F

S
P
IN

D
L

E

B
R

A
K

E

S
P
IN

D
L

E

O
N

O
F
F

E
-S

T
O

P

新
標
準
門

新
標
準
門

A
-
3
6

0
-
3
-
A

C

F

B

H

J

G

K

Y
+

X
+

E

D

CL-203-1 CL-203-1

C
L
-2
0
3
-
1

C
L
-
2
0
3
-1

LA
 3

4
 *

 1
2

0

C
A
U
T
IO

N
Pl

e
as

e 
ch

e
ck

 w
he

th
e

r 
th

e

co
nn

ec
tin

g 
vo

lt
ag

e 
is

e
xa

ct
ly

 t
he

 s
a

m
e

 a
s 

th
e

v
ol

ta
ge

 in
 y

o
ur

 fa
ct

o
ry

w
a

re
 h

ou
se

 b
ef

o
re

 y
o

u

co
nn

ec
t 

th
e 

p
ow

e
r.

W
2

P

M
1

Q

W
1

R

M

N
1

N

1
6
5

5
1
0

M
1
1
5

9
0

L
1
8

2
3

6
7
0

H

2
1

5
2

3
9

6
7

1
0

1
3

7

1

3
0
0

3
7
5

3
2

2
3
0

M
2
9

L
53

H

7
7

.5
6

5
.5

5
.7

5
4.

75
4

4
.5

5
6
.5

7
7

6
6

5
5

4
5

4
4

3
0

2
8

2
6

2
4

2
3

2
2

2
0

1
9

1
8

1
6

1
1

1
1

1
1

1
1

1
B
E

1

B
E

9 3
2

1 4

B
D

8

1
6

2
9

1

5 16
19 6
4

6423
321

1

4
1
6

85
19 3
2

1
6

8

32
16

23
1

1

3213
3 8

1
67

15 32

8
2

16
4

13
3

4
8

8
1

6
7

15

1
0
4

5
2

8
0

4
0

7
2

6
4

7
6

3
6

3
2

3
8

9
2

8
8

9
6

4
6

4
4

4
8

1
2
0

1
1
2

1
1

6
0

5
6

2
2

3 1
6

1
1

1 8
1

1
3 8
 

1 4

4 8
2

2
3

2 41

2 4
2

2
2

3
1

3

21
1

1
7 1
6

1
1

3 4
5 8

3
3

4 87

2

2
4

3
1

1

1
6

7 8
1
9

1
8

8
3 42

9
.5

9

2
2

2
0

2
4

2
3

1
1

1
0

1
2

1
1.

5

2
8

2
6

3
0

1
4

1
3

1
5

IN

2
1

A
E

B
D

1
4

1
2

2
4 2

14

A
C

A
D

1
8

1
6

9
8

9
1
0

8
7

5
6

4
3

5
3

1
2

4 3

4 2
1

3
2

8

3
5

1
4

2
7

2 3

5 2
7

3
8

4

2
0

2
1
0

1
91

9
2
3

2
2

2
1
1

1
1
1

6
1

6
2

3
1

3
5

1
4

7 1

7
1 2

3
3

3
3

7
2

4

2
6

1
3

2
4

1
2

3
0

2
8

1
4

1
5

1
19
2

2
3

4
6

8

6
.5 1
3

3
.2

5

7
6

5
3

4
2

1
1.

2
5

1
0

2
.5

4
.5

4
9

8
5

9
.5

4.
75

2.
25

1 2

1
1.

5

5
.7

5

1
1

5
.5

6 1
2

2.
7

5

1
.5 3

M
M

5
3

4
2

1
1
0

9

1
8 97
2

3
6

7
.5 1
5

7 1
4

1
6 8

3.
75

1.
75

3
.5

6
4

3
2

1
0

2
0

1
9 1

9
32

1

2
2

1
1 1

8
0

4
0

7
6

3
8

8
8

4
4

D
P

3
1

2
9

7
8

6
1
0

1
2
0

3
0

1
56
0

1
32
6

2
4

1
2

1 32

2
8

1
4

1

1
0
4

5
2

9
6

4
8

1
1
2

5
6

1
.1

2
5

2.
25

1 2
1

2
.3

7
5

0.
25

0
.5

M
P

8
9

1
0

7
5

6
4

1
.
3
7
5

2.
7

5

1
.2

5

2
.5

1
.5 3

2
.8

7
5

0
.6

2
5

0
.
3
7
5

0
.7

5

1.
75

3
.5

1
.6

2
5

3
.2

5
3.

75

0
.8

7
5

D
O

 N
O

T
 E

X
C
E
E
D

 2
3
0
 R

P
M

F
O

R
 F

A
S
T
 P

O
S

IT
IO

N

A
TT

E
N

T
IO

N
:

d
o
n
't
 c

h
a
n
g
e
 i
n
 o

p
er

a
ti
n
g
  

4
.
0
0
4

.
0
0
9

.
0
1
9

.
0
3
8

.
0
7
6

0
.1

2

0
.2

4

0
.4

8

0
.9

7

1
.9

5

1
2

3

.0
8
0

.0
4
0

.0
2
0

.0
1
0

.0
4
8

.0
2
4

.0
1
2

.0
0
5

.0
0
6

IN
C
H

.0
9
6

.0
0
5

.0
1
0

.0
2
1

.0
4
2

.0
8
4

0
.1

5
0
.
1
3

0
.1

2

0
.3

0

0
.6

0

1
.2

1

2
.4

3

0
.2

7

0
.5

4

1
.0

8

2
.1

6

0
.2

5

2
.0

3

1
.0

1

0
.5

0

9
5

8
6

7
1
0

.0
6
4

.0
3
2

.0
1
6

.0
0
8

.0
0
4

1
=

2

A
C

A
D

A
E

B
D

B
E

A
C

A
D

A
E

B
D

B
E

.0
0
4

.0
0
4

.0
0
3

.0
0
3

.0
0
3

.0
0
8

.0
0
8

.0
1
7

.0
3
5

.0
7
0

.0
1
6

.0
3
3

.0
6
7

.0
0
7

.0
0
6

.0
0
6

.0
1
4

.0
1
3

.0
1
2

.0
2
9

.0
5
9

.0
5
4

.0
2
7

.0
2
5

.0
5
1

0
.
1
1

0
.1

0
0
.1

0
0
.0

9
0
.
0
8

0
.0

8

0
.
2
2

0
.
4
4

0
.
8
9

1
.7

9

0
.2

1

0
.4

2

0
.8

5

1
.7

0

0
.2

0

0
.4

0

1
.6

3

0
.8

1

1
.5

0
1
.3

7
1
.2

9

0
.6

4
0
.
6
8

0
.7

5

0
.3

2
0
.
3
4

0
.3

7

0
.1

6
0
.
1
7

0
.1

8

F
E
E
D I
N

M
M

D
O

 N
O

T
 C

H
A

N
G

E
 L

E
V
E
R

S
 

W
H

IL
E
 S

P
IN

D
L
E
 I

S
 R

U
N

N
IN

G

1
10

9 8

7
6

5

43

2

G
R

E
A

S
E
 U

S
E
D

 O
N

C
E

E
V
E
R

Y
 D

A
Y
 T

O
 E

N
S

U
R

E

A
C

C
U

R
A

C
Y
 O

F
 C

H
U

C
K

D
A
N

G
E
R

D
o
 n

o
t 

ap
p
ro

a
ch

m
o
vi

n
g
 p

a
rt

s

d
ur

in
g
 o

p
er

a
ti
o
n
.

E

D

C

F

A

B

L
1

L
2

L
3

L

S

C

W

D
O

N
'T

 P
U

T
 Y

O
U
R

 H
A

N
D
S

C
L
O

S
E
 T

O
 C

E
N
T
E

R
 T

O
A
V

O
ID

 I
N

JU
R

Y
.

A
C

 2
2

0
V

S
A
FE

T
Y

IN
S
TR

U
C
T
IO

N
S

1.
 R

E
AD

 T
H

E 
IN

ST
RU

TI
O

N
 M

A
N

UA
L

  
  a

nd
 a

ll 
w

a
rn

in
g 

pl
at

es
  

  b
ef

o
re

 o
pe

ra
tin

g
.

2.
 D

O
 n

o
t 

op
er

at
e 

th
e 

m
a

ch
in

e
  

  u
nl

es
s 

pr
ot

e
ct

iv
e

 c
ov

e
r 

an
d

  
  s

a
fe

ty
 d

ev
ic

es
 a

re
 in

 p
la

ce
  

  a
nd

 f
un

ct
io

ni
ng

.

3.
 N

ev
er

 t
ou

ch
 a

n
y 

m
ov

in
g 

pa
rt

s.
 T

hi
s 

m
ac

h
in

e 
st

ar
ts

 a
nd

 m
ov

es
 a

ut
om

a
tic

al
ly

.

4.
 A

lw
ay

s 
cl

am
p

 w
or

kp
ie

ce
 a

nd
 c

ut
tin

g
 t

oo
l 

se
cu

re
ly

 a
vo

id
 e

xc
e

ss
iv

e 
fe

ed
s 

an
d

 s
p

in
dl

e
 s

pe
ed

s.

5
. S

pi
n

dl
e 

sp
ee

d
 m

us
t 

ne
v

er
ex

ce
e

d 
th

e 
lim

ita
ti

on
 o

f
yo

u
r 

ho
ld

in
g 

de
v

ic
es

.
Fa

ilu
re

 t
o

 d
o

 th
is

 m
ay

re
su

lt 
in

 a
 s

er
io

u
s 

ac
ci

de
nt

.

6.
 A

lw
ay

s 
w

e
ar

 s
af

e
ty

 g
la

ss
e

s
 a

nd
 s

af
et

y 
sh

oe
s.

  p
le

as
e 

do
 n

ot
 r

em
ov

e 
th

is
 s

ig
n

.

 7
. 

In
st

al
la

tio
n

 a
n

d 
m

ai
n

te
n

an
ce

 o
f t

hi
s 

m
ac

h
in

e 
m

u
st

  
  b

e 
p

er
fo

rm
e

d 
b

y 
q

ua
lif

ie
d

  
  p

er
so

nn
el

 o
n

ly
 t

ur
n 

of
f 

  
  p

ow
er

 b
ef

or
e 

se
rv

ic
in

g.

R6
8

D
A
N

G
E
R

D
o 

no
t 

ex
te

n
d 

b
ar

 m
at

e
ria

l

b
ey

o
nd

 le
ft

 s
id

e 
co

v
er

.

D
o 

no
t 

in
se

rt
 b

a
r 

m
a

te
ri

a
l

in
to

 r
o

ta
ti

ng
 s

pi
nd

le
.

0

C
A

U
T

IO
N

D
o 

no
t 

ex
te

nd
 th

e 
ta

ils
to

ck
 

qu
il

l 
ov

er
 2

00
 m

m

0

K
E
N

T
 
U

S
A

K
E
N
T
 I

N
D

U
S
T
R
IA

L
 U

.
S
.A

 I
N

C
.

M
O

D
EL

:
SE

RI
AL

 N
O

. :
PR

O
DU

CT
IO

N
 D

AT
E:

1
2
3
1
 
E
D

I
N

G
E

R
 
A
V

E
.
, 
T

U
S

T
I
N

,
 C

A
 
9
2
7
8

0

h
t
t
p
:
/
/
w

w
w

.k
e
n
t
.u

s
a
.
c
o
m

M
A
D

E
 I

N
 T

A
IW

A
N

K
E
N

T
U

S
A

R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 N

A
M

E
 P

L
A

T
E

 1
/1

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



TAPER 

ATTACHMENT 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



ITEM PART NO. PART NAME Q'TY

PART LIST OF TAPER ATTACHMENT
ITEM PART NO. PART NAME Q'TY

G900-3D

01 A350180-1 BASE 1

02 A350102 Pad 1

03 A350200 Shaft 1

04 A350104 Cover 1

05 A350160 Collar 2

06 A350106 FORK 1

07 A350107 PIN 1

08 A350109 Base 1

09 A350111 Bedway 1

10 A350040 Bedway 1

11 A350112 Base 1

12 41300540-A Bracket 1

13 A350210 Nut 1

14 A350220 Screw 1

15 A350230 Knob 1

16 A350240 Motor Base 1

17 A350150 GIB 1

18 A350118 Name Plate 1

19 A350080 PIN 1

20 A350190 T-Nut 2

21 A350170 Collar 2

22 A350100 GIB 1

23 A350124 FORK 1

29 A350114 Washer 1

30 A350115 Washer 2

31 A350116 Washer 2

32 A350117-I Name Plate 1

33 CE00044 Name plate 1

34 A350251 Cover 1

Z01 CAP1045 Socket head CAP Screw 4

Z02 PIN-SB-8x50 PIN 2

Z03 CAP1295 Socket head CAP Screw 6

Z04 PIN-SB-10x60 PIN 4

Z05 CAP1265 Socket head CAP Screw 5

Z06 CAP16125 Socket head CAP Screw 2

Z07 CAP1020 Socket head CAP Screw 2

Z08 CAP1060 Socket head CAP Screw 1

Z10 FH0512 Screw 10

Z11 CAP0625 Socket head CAP Screw 2

Z12 NUT-M22 Nut 2

Z13 OILM-1/8PT Plug 3

Z16 WS-M6 Washer 2

Z17 FH0508 Screw 2

Z18 CAP0508 Socket head CAP Screw 3

 / 

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e



R
E

F
E

R
E

N
C

E
 D

R
A

W
I
N

G
 O

F
 T

A
P

E
R

 A
T

T
A

C
H

M
E

N
T

 1
/1

0

Prop
ert

y o
f K

en
t U

SA 

Do N
ot 

Rep
rod

uc
e


	LA parts list cover
	G900-零件手冊



